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•แนวทางการปรับเปลีย่นสูตรยา TLD ทางคลนิิกในผู้ป่วยเดก็และหญงิ
ตั้งครรภ์
• ข้อดขีองยาสูตร DTG/TLD และผลข้างเคยีงที่พบบ่อย
• ข้อบ่งช้ี DTG/TLD: สูตร 1, 2 หรือมีวณัโรคร่วม
• การประเมินคนไข้ก่อนเปลีย่นยา
• การติดตามคนไข้หลงัเปลีย่นยา
• ข้อพงึระวงัในการใช้ยา TLD 



Fixed Dose 
Combination (FDC) of

Tenofovir/Lamivudine/
Dolutegravir (TLD)

• WHO: Adolescents (> 10 
years old with body weight 
of > 30 kg) and adults

• Thailand: body weight of >
35 kg

Tenofovir 300 mg/ 
lamivudine 300 mg/ 
dolutegravir 50 mg 



• Higher antiretroviral efficacy, suppressing VL more quickly 
compared to EFV-based regimens

1.Turkova A, et al. N Engl J Med 2021 Dec 30;385(27):2531-2543.
2. WalmsleySL, et al N Engl J Med 2013; 369:1807-1818 DOI: 10.1056/NEJMoa121554

• ODYSSEY1: an international multi-centre randomized non-
inferiority trial evaluating DTG + 2NRTIs VS  standard-of-care 
(SOC) in children starting first- or second-line ART.

• The median age: 12.2 years (range, 2.9 to 18.0)
• 311 participants (44%) started 1st -line ART (with 92% of SOC 

receiving EFV-based ART), and 396 (56%) started 2nd -line ART 
(with 98% of those in SOC receiving boosted PI–based ART)

• Shorter median time to viral suppression than did EFV–TDF–
FTC group (28 vs. 84 days, P<0.001), greater increases in CD4+ 
T-cell count (267 vs. 208/mm3, P<0.001) 2

By 96 weeks



• More durable, higher genetic barrier to resistance compared to 
NNRTIs and older integrase inhibitors

• The need for early switch to the costlier and more complicated 2nd -
line regimens are much lower than with TLE 

• Better tolerated with fewer side effects

• More convenient to take: smaller tablet, taken once daily, with or 
without food

• Fewer drug interactions than other ARV drugs  

*WalmsleySL, et al N Engl J Med 2013; 369:1807-1818 DOI: 10.1056/NEJMoa121554
https://www.fhi360.org/sites/default/files/media/documents/linkages-tld-transition-information.pdf

https://www.who.int/hiv/pub/arv/DTG-TLD-arv_briefing_2018.pdf

https://www.fhi360.org/sites/default/files/media/documents/linkages-tld-transition-information.pdf
https://www.who.int/hiv/pub/arv/DTG-TLD-arv_briefing_2018.pdf


สูตรยาต้านเอชไอวีส าหรับเร่ิมรักษา ในเด็กและ
วัยรุ่นที่ไม่เคยได้รับยา ต้านเอชไอวีมาก่อน



สูตรยาต้านเอชไอวีส าหรับเร่ิมรักษาในเด็กและวัยรุ่นที่ไม่เคยได้รับยา
ต้านเอชไอวีมาก่อน

• น า้หนัก > 20 กก. สามารถใช้ DTG ขนาด 50 มก. • น า้หนัก > 35 กก. สามารถใช้ยาเมด็รวม (TLD: TDF/3TC/DTG)

แนวทางการตรวจวนิิจฉัยรักษาและป้องกนั การติดเช้ือเอชไอว ีประเทศไทย ปี 2563/2564

HLA-B*5701 testing 



สูตรยาต้านเอชไอวีส าหรับเร่ิมรักษาในเด็กและวัยรุ่นที่ไม่เคยได้รับยา
ต้านเอชไอวีมาก่อน

4DTG มี 2 ชนิด คือ

1. ชนิด film coated tab ขนาด 10 และ 50 มก.:

• น า้หนัก 15 - 20 กก. ขนาด 40 มก. วนัละคร้ัง (ในกรณไีม่มียาเม็ดขนาด 10 มก. อนุโลมให้ใช้ยาเม็ดขนาด 50 มก.วนัละคร้ังได้) และ 

• น า้หนัก > 20 กก. ขนาด 50 มก. วนัละคร้ัง 

• น า้หนัก > 35 กก. สามารถใช้เม็ดรวม (TDF/3TC/DTG)

2. ชนิด dispersible tablet ขนาด 5 มก.: สามารถใช้ในเดก็อายุ > 4 สัปดาห์ และน า้หนัก >3 กก. (ยงัไม่มีใช้ในขณะนี)้ โดยยา 2 ชนิด มีการดูดซึมไม่เท่ากนั จงึ
ไม่สามารถเปลีย่นโดยเทียบมิลลกิรัมโดยตรงได้ (ขนาดยาเม็ด 50 มก. เทียบเท่ายา dispersible tablet ขนาด 30 มก.) 

6 TDF สามารถให้ได้ตั้งแต่อายุ > 2 ปี  7TAF สามารถให้ได้ในเดก็อายุ > 6 ปีและน า้หนัก > 25 กก.
9RPV สามารถให้ได้ในเดก็อายุ > 12 ปี และน า้หนัก > 35 กก. ต้องกนิหลงัอาหารเพ่ือให้ยาดูดซึมดขีึน้ ใช้ในกรณ ีCD4 > 350 cells/mm3

แนวทางการตรวจวนิิจฉัยรักษาและป้องกนั การติดเช้ือเอชไอว ีประเทศไทย ปี 2563/2564



การประเมินก่อนเร่ิมยาและข้อควรระวังในการใช้ TDF/TLD

• TDF has the potential to decrease creatinine clearance and cause 
renal tubular dysfunction 

• Recommend measuring serum creatinine (creatinine clearance) and 
U/A (urine dipstick) to check protein and glucose before initiating 
TDF

• Monitor creatinine and U/A

• The dose of TDF should be decreased in patients with creatinine 
clearance [CrCl] <50 mL/min

*** Caution use of TDF/TLD in patients with impaired renal function 
(creatinine clearance [CrCl] <70 mL/min) หรือผู้ป่วยทีม่ปัีญหาโรคไต 

Panel on Antiretroviral Therapy and Medical Management of Children Living with HIV. Guidelines for the Use of Antiretroviral Agents in Pediatric HIV 
Infection. Available at https://clinicalinfo.hiv.gov/sites/default/files/guidelines/documents/PediatricGuidelines.pdf . Accessed (30 Apr 2022)



การให้ข้อแนะน าคนไข้และผลข้างเคียงเวลาเปลี่ยนยา DTG/TLD

• Hypersensitivity reactions (< 1%)1

• Weight gain2: impact of DTG on adolescent BMI
• Observational longitudinal cohort of 460 virally suppressed adolescents transitioned to DTG

• In adolescents, BMI increased at a rate of 0.3 kg/m2 per year before DTG transition and 
increased to a rate of 1.2 kg/m2 per year after DTG transition.

• The increase was similar in normal and thin patients, while no change was detected among 
those who were obese or overweight prior to DTG transition 

• Sex: BMI rate of change after DTG transition was increased by 1.1 kg/m2 in females and 0.6 
kg/m2 per year in males.

• DTG transition: BMI increase per year are greater, by approximately 2-fold in the entire 
cohort and 2.8-fold in females, than rates required to maintain a normal BMI rate of 
increase on the WHO child and adolescent growth charts 

• Need for counseling for female ALHIV on the risks of obesity and healthy diet and exercise

1. https://www.sciencedirect.com/topics/medicine-and-dentistry/dolutegravir
2. Thivalapill N, et al. Clin Infect Dis 2021;73(3):e580–e586.



แนวทางการติดตามหลังเร่ิมยาต้านเอชไอวี
ปีแรก ปีถดัไป ค าแนะน า

อาการทางคลนิิก
อาการทั่วไป
การเจริญเตบิโต ส่วนสูงน า้หนัก การเข้าสู่วยัรุ่น
พฒันาการทางระบบประสาท พฒันาการ
STI

q 3 m
q 3-6 m
q 3-6 m
เม่ือมีข้อบ่งช้ี

q 3-6 m
q 3-6 m
q 3-6 m
เม่ือมีข้อบ่งช้ี

ควรตดิตามหลงัเร่ิมยาคร้ังแรก 1-2 สัปดาห์ และ 1 เดือน พจิารณา
ผลข้างเคยีงจากยาม OI, IRIS

Safety monitoring
CBC
Chemistry (ALT, Chol, TG, Cr, FBS)
UA

q 6 m
q 6 m
q 6 m

q 6-12 m
q 6-12 m
q 6-12 m

Immunological, virological monitoring
CD4
HIV VL
HIV drug resistance

q 6 m
q 6 m
เม่ือมีข้อบ่งช้ี

q 6-12 m
q 6-12 m
เม่ือมีข้อบ่งช้ี

HIV drug resistance: ควรส่งตรวจขณะที่ผู้ป่วยก าลงักนิยาต้าน
เอชไอวสูีตรที่สงสัยว่าเกดิเช้ือดื้อยาอยู่ หรือหยุดยาไม่เกนิ 4 
สัปดาห์ และตรวจพบ HIV viral load > 1,000 copies/mL 

CD4: เด็กอายุ 6-12 ปี ทีรั่บยาจนสุขภาพแขง็แรงดีที ่HIV VL undetectable จ านวน CD4 > 500 cells/mm3 ในการตรวจคร้ังล่าสุด และกนิยาต้านเอชไอวอีย่างสม า่เสมอ
เป็นเวลาอย่างน้อย 2 ปี ให้หยุดเจาะจ านวน CD4 ได้
HIV VL: กรณ ีHIV VL undetectable สามารถติดตามทุก 1 ปี ในกรณเีปลีย่นสูตรยาให้ตรวจหลงักนิยาเป็นเวลา 3 เดือน เพ่ือประเมนิประสิทธิภาพของสูตรยา 
HIV drug resistance: หากหยุดยาต้านเอชไอวไีประยะเวลาหน่ึง แนะน าให้กนิยาสูตรเดิมไปอย่างน้อย 4 สัปดาห์แล้วจึงค่อยส่งตรวจ

แนวทางการตรวจวนิิจฉัยรักษาและป้องกนั การติดเช้ือเอชไอว ีประเทศไทย ปี 2563/2564



การปรับสูตรยาต้านเอชไอวี ในเด็กและวัยรุ่น
Transition to TLD in Pediatric Clinic



TLD for 1st -line

• Initiating 
patients*

• Patients on 
TLE/legacy 
regimens and 
doing well 

• Patients 
experiencing 
EFV-related 
AE*

TLD for 2nd -line

• Patients 
failing 1st line 
and needing 
2nd line*

• Patients 
already on 
boosted PI

Management of 
patients on TLD

• TB-HIV co-
infection*

Special 
populations

• Pregnant 
women*

• Adolescent 

แนวทางการปรับเปลี่ยนสูตรยา TLD ทางคลินิก
TLD Transition/Initiation 

https://optimize.icap.columbia.edu/wp-content/uploads/2018/08/Considerations-for-the-Introduction-of-TLD_OPTIMIZE.pdf



แนวทางการปรับ
สูตรยาต้านเอชไอวี
ในเด็กและ วัยรุ่นที่มี
การตอบสนองต่อ

การรักษาดี 

แนวทางการตรวจวนิิจฉัยรักษาและป้องกนั การติดเช้ือเอชไอว ีประเทศไทย ปี 2563/2564



Considerations and Clinical Guidance for 
Starting Patients on TLD for Second-Line

• TLD in second-line would reduce the need for expensive bPIs, 
streamline the supply chain for programs 

• Other advantages of DTG vs other second-line options: lower cost, 
better tolerability, less potential for drug–drug interactions and 
lower pill burden

• Current evidence only demonstrates the effectiveness of                         
TLD as second-line only after failure on an AZT-containing                                                       
first-line or with the use of genotyping that can allow                                                             
for the selection of at least one active NRTI

Considerations for the Introduction of TLD in National Programs – December 2018. https://optimize.icap.columbia.edu/wp-
content/uploads/2018/08/Considerations-for-the-Introduction-of-TLD_OPTIMIZE.pdf

Consolidated guidelines on HIV prevention, testing, treatment, service delivery and monitoring: recommendations for a public health approach. 
Geneva: World Health Organization; 2021



Using TLD in Second-line ART following Failure of 
TDF + 3TC/FTC + EFV: Drug Resistance Considerations

• Using DTG with an optimized NRTI backbone is preferable and 
recommended (AZT + 3TC should be used in a second-line regimen if 
failing TDF + 3TC/FTC and vice versa)

• Resistance to TDF and 3TC is common among those with NNRTI-based 
failure; up to 2/3 have viral resistance to TDF,  and the vast majority have 
resistance to 3TC (HIV drug resistance report 2019 (who.int)

• Insufficient evidence supports using DTG + TDF and 3TC                                         
as second-line ART for those with TDF + 3TC (or FTC) + EFV                                      
first-line failure

• More data are needed on the efficacy of DTG among people with 
resistance to 3TC and TDF 

Consolidated guidelines on HIV prevention, testing, treatment, service delivery and monitoring: recommendations for a public health approach. 
Geneva: World Health Organization; 2021

https://apps.who.int/iris/handle/10665/325891


แนวทางการเลือกสูตรยาต้านเอชไอวีส าหรับเด็กที่มีปัญหาการรักษา
ล้มเหลว ยาสูตรเดิมที่ดื้อยาต้านเอชไอวีใหม่ที่แนะน า

แนวทางการตรวจวนิิจฉัยรักษาและป้องกนั การติดเช้ือเอชไอว ีประเทศไทย ปี 2563/2564





• Rifampicin is a potent inducer of cytochrome P450, which significantly 
decreases DTG levels

• An effective strategy: adding an additional dose of DTG 50 mg 12 hours 
following a patient’s once-daily dose of TLD

• Reinforce that the additional DTG 50 mg should be taken 12 hours after 
the dose of TLD

• Emphasize that doubling the dose to DTG 100 mg once daily is not 
sufficient to overcome the interaction

• The induction effect of rifampicin may continue after stopping 
When used in children, twice daily dosing of DTG or RAL should be 

provided for an additional two weeks after use of rifampicin has ended

Considerations for the Introduction of TLD in National Programs – December 2018
Consolidated guidelines on HIV prevention, testing, treatment, service delivery and monitoring: recommendations for a public health approach. 

Geneva: World Health Organization; 2021



DTG-Based ART for Patients Coinfected With TB and 
HIV: A Multicenter, Noncomparative, Open-label, 

Randomized Trial

Dooley KE, et al. Clin Infect Dis 2020 Feb 3;70(4):549-556. doi: 10.1093/cid/ciz256.

• HIV-1-infected ART-naive adults (CD4+ 
≥50 cells/mm3), on rifampicin-based TB 
treatment ≤8 wks were randomized (3:2) 
to receive DTG (50 mg twice daily both 
during and 2 weeks after TB therapy, 
then 50 mg once daily) VS EFV (600 mg 
daily) with 2 NRTIs for 52 weeks.

• DTG at 50 mg twice daily + 2 NRTIs, 
produced rapid virologic and 
immunologic responses

• Well-tolerated, TB-associated IRIS was 
uncommon, no discontinuations for 
adverse events, including IRIS or liver 
toxicity; no deaths; and no emergence of 
drug resistance

Proportion of participants in the 
ITT- population with RNA ≤50 

copies/mL following initiation of 
ART with DTG or EFV





Key Changes: Thai national PMTCT GL 
2017 vs. 2020

2017 2020

Preferred first line TDF+3TC/FTC

+EFV

TDF/TAF+3TC/FTC

+DTG  

Alternative first line TDF+3TC/FTC or AZT+3TC 

+ LPV/r

TDF/TAF+3TC/FTC or AZT+3TC 

+ EFV or 

+ LPV/r or ATV/r

เร่ิมยาทนัทโีดยเร็วทีสุ่ดในวนัเดยีวกนักบัการวนิิจฉัย แนะน าใช้ยารวมเมด็ (TLD) 

ถ้าไม่มแียกเมด็ได้ ในช่วงไม่ม ีTLD/DTG ให้ใช้แนวทาง 2017



Efficacy and Safety of DTG + TDF/FTC vs DTG + TDF/FTC vs EFV/TDF/FTC 
Regimens Started in Pregnancy (IMPAACT 2010/VESTED): a Multicentre, 

Open-Label, Randomized, Controlled, Phase 3 Trial

• 22 clinical sites in 9 countries 
(Botswana, Brazil, India, South 
Africa, Tanzania, Thailand, Uganda, 
the USA, and Zimbabwe) 

• 643 Pregnant women (aged ≥18 
years) with confirmed HIV-1 
infection and at 14-28 weeks' 
gestation

• Neonatal mortality was significantly 
higher in the TDF/FTC/EFV vs DTG + 
TAF/FTC vs DTG + TDF/FTC  group [5% 
vs 1% (p = 0.019) vs 2% (p= 0.50)]

Lockman S, et al.  Lancet 2021 Apr 3;397(10281):1276-1292.

• When started in pregnancy, DTG-containing 
regimens had superior virological efficacy at 
delivery VS TDF/FTC/EFV 

• DTG + TAF/FTC regimen had the lowest 
frequency of adverse pregnancy outcomes 
and  neonatal deaths

p=0·0052



Updates On The Risk Of Neural Tube Defects Among Infants Born 
To Women Receiving DTG Before Conception Or Early In Pregnancy

• Tsepamo Study, Botswana: prevalence of neural tube defects among infants 
born to mothers receiving 
• Preconception DTG: stabilized at 0.19% since September 2019 to Apr 2020

• Preconception non-DTG regimens remained similar at all time points, between 0.10% -
0.12%

• Preconception EFV between 0.05% - 0.07%

• Among HIV-uninfected women 0.07% to 0.09%

• Difference in the prevalence of neural tube between preconception DTG VS 
preconception non-DTG ART (statistically significantly in May 2018 and March 
2019) is no longer statistically significant (prevalence difference 0.09%, 95% CI –
0.03 and 0.30)

• Prevalence difference is still borderline higher with preconception DTG is VS 
preconception EFV and HIV-uninfected women

Zash R, et al. Update on neural tube defects with antiretroviral exposure in the Tsepamo study, Botswana. 23rd International AIDS Conference, virtual, 6–10 July 2020 
(https://www.natap.org/2020/IAC/ IAC_112.htm, accessed 1 June 2021).

Consolidated guidelines on HIV prevention, testing, treatment, service delivery and monitoring: recommendations for a public health approach. Geneva: WHO; 2021

ความเส่ียงต่อ NTD เพิม่ขึน้ 2:1000 เทยีบกบั 
1:1000 หากได้รับสูตร DTG เทยีบกบัสูตรอ่ืน



Benefits of first-line DTG- VS EFV-based 
ART among HIV, including women

of childbearing potential, significantly 
outweigh the potential risks



กรณหีญงิติดเช้ือเอชไอวี แนะน า

วยัเจริญพนัธ์ไม่มแีผนมบุีตร • ใช้ยาสูตรเดยีวกบัทีแ่นะน าในผู้ใหญ่
• แนะน าความเส่ียง NTD ทีเ่พิม่ขึน้เลก็น้อยหากกนิแล้วตั้งครรภ์

ประสงค์จะมบุีตร • ให้ข้อมูลประโยชน์และความเส่ียงต่อ NTD เพิม่ขึน้ 2:1000 เทยีบกบั 1:1000 
หากได้รับสูตร DTG เทยีบกบัสูตรอ่ืน

• หากไม่รับความเส่ียงเลือกใช้ยากลุ่ม EFV หรือ bPI

ประสงค์มบุีตร ตอนนีก้นิสูตร DTG แต่ถ้าเปลีย่น
ยาอาจท าให้การรักษาล้มเหลว

• กนิยาสูตร DTG ต่อ
• ให้ folic 5 mg
• แนะน าความเส่ียง NTD ทีเ่พิม่ขึน้เลก็น้อย
• ติดตาม U/S ตามปกติที ่18-20 สัปดาห์ เพ่ือคดักรอง NTD 

กนิสูตร DTG แล้วตั้งครรภ์ • กนิยาสูตร DTG ต่อเน่ือง
• แนะน าความเส่ียง NTD ทีเ่พิม่ขึน้เลก็น้อย
• ติดตาม U/S ตามปกติที ่18-20 สัปดาห์ เพ่ือคดักรอง NTD 

กรณีต่างๆของการให้ DTG ในหญิงวัยเจริญพันธ์ุที่ติดเช้ือเอชไอวี



กอ่นคลอด
เร ิม่ยาทนัทโีดยไมค่ านงึถงึระดบั CD4

ระหวา่งคลอด หลงัคลอด

แม่ ทารก

- สตูรแรกทีแ่นะน า

TDF/TAF+3TC/FTC+DTG 

ทกุอายคุรรภ ์

- สตูรทางเลอืก

TDF+3TC/FTC หรอื AZT/3TC

+EFV (600 หรอื 400 mg) หรอื

+#LPV/r หรอื #ATV/r

ใหย้าชนดิเดมิ + 

AZT* 600 mg 

คร ัง้เดยีวจนคลอด

เสร็จ

ใหย้าตอ่หลงั

คลอดในหญงิ

ต ัง้ครรภท์กุราย

AZT (syr) 4 mg/kg ทกุ 12 

ชม. นาน 4 สปัดาห์

(เร ิม่ภายใน 1 ชม. หลงั

คลอดดทีีส่ดุ)

*ทารกเสีย่งสงูใหย้าเหมอืน

กรณี 3 ไมไ่ดฝ้ากครรภ์

# ในกรณีทีไ่มม่ ีDTG และมปีระวตัสิงสยัการดือ้ยาอยา่งนอ้ย 1 ขอ้ตอ่ไปนี ้ใหใ้ช ้bPIs:

✓ มปีระวตัสิามขีองหญงิต ัง้ครรภไ์ดร้บั ART และสงสยัการดือ้ยาเชน่ กนิยาไมส่ม า่เสมอ มผีล HIV VL> 50 

copies/mL หรอืไมม่ผีล HIV VL

✓ หญงิต ัง้ครรภเ์คยรบัยาสตูร AZT + single dose NVP มากอ่นหรอืเคยไดร้บัยาสตูร NNRTI-based มากอ่น

และหยดุยาไปกอ่นต ัง้ครรภ ์หรอืตรวจพบการดือ้ยาตา้นไวรสักลุม่ NNRTI มากอ่น

Thai Guidelines 2020 ยาตา้นเอชไอว ีเพือ่ป้องกนัการตดิเชือ้จากแมสู่ล่กู
กรณีที ่1: หญงิต ัง้ครรภท์ี่ ไมเ่คยไดร้บัยาตา้นเอชไอวกีอ่นเร ิม่ต ัง้ครรภ์



Thai Guidelines 2020 ยาตา้นเอชไอว ีเพือ่ป้องกนัการตดิเชือ้จากแมสู่ล่กู
กรณีที ่2: หญงิต ัง้ครรภท์ีเ่คยไดร้บัยาตา้นเอชไอวกีอ่นเร ิม่ต ัง้ครรภ์

กอ่นคลอด ระหวา่งคลอด หลงัคลอด

แม่ ทารก

ใชส้ตูรทีท่ าให้

ระดบั HIV VL 

<50 

copies/mL

ใหย้าชนดิเดมิ** ใหย้าตอ่หลงัคลอด 

ตามแนวทางการรกัษา

ของผูใ้หญ ่

AZT (syr) 4 mg/kg ทกุ 12 ชม.

นาน 4 สปัดาห์ (เร ิม่ภายใน 1 ชม.

หลงัคลอด)

*หมายเหตเุสีย่งสงูใหย้าเหมอืน

ไมไ่ดฝ้ากครรภ์

*ถา้ HIV VL สงูกวา่ 50 copies/mL เมือ่ใกลค้ลอดหรอืไมม่ปีระวตั ิHIV VL ใกล้
คลอด หรอืวนิยัการกนิยาไมด่ ีให ้AZT 600 mg คร ัง้เดยีวเมือ่เจ็บครรภค์ลอดดว้ย

**ยาทีข่อ้มลูไมเ่พยีงพอเรือ่ง teratogenicity และไมค่วรใชใ้นชว่งต ัง้ครรภ ์bictegravir, cobicistat, elvitegravir, 
SQV, Fostemsavir, enfuvirtide, doravirine, maraviroc, etravirine (ref DHHS 2021)



กอ่น
คลอด

ระหวา่งคลอดกรณี 
No ANC

หลงัคลอด

แม่ ทารกเสีย่งสงู

- TDF/TAF+3TC/FTC+DTG 
กนิทนัท ีและ AZT 600 มก. 
คร ัง้เดยีว*

ใหย้าตามแนวทางการดแูล

รกัษาผูใ้หญ ่
AZT+3TC+NVP 4 
สปัดาห์

Thai Guidelines 2020 ยาตา้นเอชไอวเีพือ่ป้องกนัการตดิเชือ้จากแมสู่ล่กู
กรณีที ่3: ไมฝ่ากครรภห์รอืไมไ่ดร้บัยาตา้นเอชไอวมีากอ่นเมือ่มาคลอด

ทารกเสีย่งสงู: VL >50 copies/mL at 36 weeks GA/delivery ถา้ไมม่ ีVL ใชป้ระวตั ิ
ART < 12 weeks หรอืวนิยัการกนิยาไมด่ี

o ไมแ่นะน าใหย้า SD NVP ในหญงิต ัง้ครรภ์
o หากไมส่ามารถใช ้DTG ได ้ใหใ้ช ้TDF+3TC/FTC+EFV หรอื TDF+3TC/FTC+bPI เมือ่เจ็บ
ครรภค์ลอดแทน

o พจิารณาผา่ทอ้งคลอดกอ่นเจ็บครรภท์ี ่38 สปัดาห ์ในหญงิต ัง้ครรภ ์ ทีม่คีวามเสีย่งสงู (VL เมือ่
ใกลค้ลอด > 1000 copies/mL) โดยควรใหย้า TDF+3TC/FTC+DTG และ AZT ดงัขา้งตน้ กอ่น
เร ิม่ผา่ตดัอยา่งนอ้ย 4 ช ัว่โมง

* เวน้แตย่งัไมค่ลอดใน 24 ชม. ใหเ้พิม่ AZT 600 มก. ซ า้ไดอ้กี



Supplementation for HIV-Infected Pregnant 
Women

• WHO recommends both folic acid and iron supplementation for 
pregnant women, including those with HIV, to prevent maternal 
anemia, puerperal sepsis, low birth weight and preterm birth 

• Protective effects of folic acid supplementation for women of 
childbearing receiving DTG and who wish to become pregnant has 
not yet been established

• To maximize DTG absorption, doses SHOULD NOT be administered 
within 2 hours of ingesting any preparation that contains such 
minerals as iron or calcium, vitamins

https://clinicalinfo.hiv.gov/en/table/table-10-antiretroviral-drug-use-pregnant-women-hiv-infection-pharmacokinetic-and-toxicity

Consolidated guidelines on HIV prevention, testing, treatment, service delivery and monitoring: recommendations for a public health approach. 
Geneva: World Health Organization; 2021



Contraindications and Precautions of TLD

• Previous hypersensitivity reaction to DTG 

• Children with BW < 35 kg

• Renal impairment: creatinine clearance < 50 mmol/L (TDF)

• Because of a lack of data, DTG is not recommended for use 
in patients with severe hepatic impairment

• Use of TLD as a second-line after failure on TLE (check 
genotypic resistance)



Conclusions

• TLD is now the preferred first-line and second-line regimen for all 
populations (> 35 kg), including pregnant women and those of 
childbearing age, if not contraindicated

• The risk of NTD is lower than previously reported and stable at 
0.19% (2 in 1,000)

• Patients with HIV/TB may take their usual dose of TLD                                  
(one tablet, once daily), and an additional dose of                                          
DTG 50 mg 12 hours after taking their TLD, and                                            
continue for 2 weeks after D/C rifampicin


